TEST REPORT: 7191248183-CHM21-PGK

Date: 04 MAR 2021

Client's Ref: 221418401

Note: This report is issued subject to the Testing and Certification Regulations of the TUV SUD Group and the
General Terms and Conditions of Business of TUV SUD PSB Pte Ltd. In addition, this report is governed by the

terms set out within this report.

Tel: +65 6973 6176

Email: Sihai.LI@tuvsud.com

PSB Singapore

SUBJECT

Xenon-arc simulated weathering test

CLIENT

KSC Industries (M) Sdn Bhd
No. 16, Jalan Sungai Jeluh 32/189

Bukit Naga, Seksyen 32,

40460 Shah Alam, Selangor

Malaysia

SAMPLE SUBMISSION DATE

23 Dec 2019

DATE TEST CONDUCTED

31 Jan to 24 Dec 2020

DESCRIPTION OF SAMPLE

Add value.
Inspire trust.

Three pieces of wood coating sample (dimension 150 mm x 75 mm) was submitted by the Client.

TOV SUD PSB

Laboratory:

TUV SUD PSB Pte. Ltd.
No.1 Science Park Drive
Singapore 118221

Phone : +65-6885 1333
Fax: +65-6776 8670
E-mail: enquiries@tuvsud.com
www.tuvsud.com/en-sg
Co. Reg : 199002667R

Regional Head Office:

TUV SUD Asia Pacific Pte. Ltd.

1 Science Park Drive, #02-01
Singapore 118221
)
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METHOD OF TEST

ISO 16474-2 : 2013

&

PSB Singapore

“Paints and varnishes - Methods of exposure to laboratory light sources”

Part 2: Xenon-arc lamps — Method A

Test conditions:

Apparatus used
Operating cycle

Light source (continuous)

Filter system

UV irradiance

Black standard temperature

Air temperature in test enclosure
Relative humidity (dry period)
Test duration

Xenotest Beta LM

102 mins of light followed by 18 mins of light and water
spray (Cycle 1)

Air-cooled Xenon-arc lamps
Xenochrome 300 in Suprax cylinder
60 W/m? at 300 to 400 nm

65 £ 3°C

38+ 3°C

50 = 5%

6,109 light hours

Method of assessment

ISO 105-A02 : 1993 (2014)

“Grey scale for assessing change in colour (including half-steps)”

Grey Scale for assessing colour change ranges from 1t0 5 :
5 : No perceived difference in colour between the exposed and unexposed specimen
1: Greatest contrast in colour between the exposed and unexposed specimens

RESULT

Wood Coating Sample

Visual Appearance after 6,109 hours of
Xenon-arc Simulated Weathering Test

No blistering nor cracking

Specimen 1 Severe colour change, grey scale 2
Slight coating detachment
No blistering nor cracking
Specimen 2 Severe colour change, grey scale 2

Moderate coating detachment
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APPENDIX

Figure 1. Reference Sample Figure 2. Specimen 1 — After exposure to Figure 3. Specimen 2 — After exposure to
(Unexposed Specimen) 6,109 hours of Xenon-arc Simulated Weathering Test | 6,109 hours of Xenon-arc Simulated Weathering Test
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Please note that this Report is issued under the following terms :

1.

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate
or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TUV SUD PSB
approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TOV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long
term effects of using the specific product/equipment.

The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TUV SUD PSB therefore assumes no responsibility
for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.

Nothing in this report shall be interpreted to mean that TUV SUD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TUV SUD PSB or to the report or results
furnished by TUV SUD PSB in any advertisements or sales promotion.

Unless otherwise stated, the tests were carried out in TUV SUD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

The tests carried out by TUV SUD PSB and this report are subject to TUV SUD PSB's General Terms and Conditions of Business and the
Testing and Certification Regulations of the TUV SUD Group.

Effective 01 September 2020
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